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hid bl
{ L J e L JL J o
15 : 1.MAR.2024
o

Spect

I A

Ref Level 0.00 dBm Offset 16.20 dB

SGL Count 100/100

Mode Auto Swesp

A

Ref Level 0,00 dém Offset 16.20 d& Mode Auto Swesp

SGL Count 100/100

Limit Gheck PARS heck PAES
_10 AP R REGUE A BE nabe L nuRIoUS FINE ABS nake
-20 dBm
SPURIOUS_LINE_ABS LINE_ABS
PR P,V S, PP Fomman N v v
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -41.11 dBm -16.11 dB 30.000 MHz 1.000 GHz 1.000 MHz 896.50425 MHz -41.04 dBm -16.04 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.52443 GHz -29.39 dBm -4.39 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.50042 GHz -40.06 dém -15.06 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.68592 GHz -32.81 dBm -7.81 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.04048 GHz -30.96 dBm -14,96 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -35.54 dBm -10.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -35.61 dBm -10.61 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.01775 GHz -36.69 dBm -11.60 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34769 GHz -36.33 dBm -11.33d8
10.000 GHz 14.000 GHz 1.000 MHz 12.63342 GHz -35.75 dBm -10.75 d& 10.000 GHz 14.000 GHz 1.000 MHz 13.05076 GHz -35.63 dBm -10.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54156 GHz -32.09 dBm -7.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53506 GHz -32.11 dBm -7.11 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72265 GHz -33.06 dBm -8.06 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72315 GHz -32,92 dem -7.92 dB
hid bl
{ L J e L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38C / 15MHz+15MHz

QPSK

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1RB74 and 1RB0

trum o trum by
Ref Level 0.00 dBm  Offset 16,20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1620 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PARS Limit fheck PAES
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape .
-20 dBm 20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
. e e Vet N e, L A Pompmany Nt/ M sy A
-50 dBm -50 dBm
50 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low |  Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -41.13 dBm -16.13 dB 30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -40.78 dBm -15.78 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.50575 GHz -38.78 dBm -13.78 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.48784 GHz -39.92 dém -14.92 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.67597 GHz -34.16 dBm -9.16 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.93345 GHz -39.74 dBém -14.74 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.04737 GHz -35.67 dBm -10.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -35.48 dBm -10.48 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.32470 GHz -36.47 dBm -11,47 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.35519 GHz -36.59 dBm -11.59 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.29634 GHz -35.69 dBm -10.69 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.64342 GHz -35.74 dBm -10.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54756 GHz -31.93 dBm -6.92 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53006 GHz -32.04 dBm -7.04 dB&
18.000 GHz 27.000 GHz 1.000 MHz 19.69416 GHz -32.98 dBm -7.98 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.69916 GHz -33.11 dBm -8.11 dé
T T
{ L J e L JL J o
Date: 1.MAR.2024 14:54:23 14:53:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38C / 20MHz+20MHz

QPSK

Lowest Channel / 1RB0 and 1RB99

Lowest Channel / 1RB99 and 1RB0

o oo
pect A A
Ref Level 0.00 dBm  Offset 16.20 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,20 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit heck PAES heck PAES
_10 AP R REGUE A BE nabe bounious e ans nak
-20 dBm
SPURIOUS_LINE_ABS LINE_ABS
P ey s A Prmn, it e, A et
-50 derr
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 935.76962 MHz -40.95 dBm -15.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -40.88 dBm -15.88 db
1.000 GHz 2,525 GHz 1.000 MHz 2.49622 GHz -32.94 dBm -7.94 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.52252 GHz -38.77 d8m -13.77 d8
2.665 GHz 3,000 GHz 1.000 MHz 2.68400 GHz -35.04 dBm -10.04 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.66542 GHz -39.53 dBm -14,53 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -35.32 dBm -10.32 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92776 GHz -35.52 dBm -10.52 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.00525 GHz -36.60 dBm -11.60 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34419 GHz -36.71 dBm -11.71d8
10.000 GHz 14.000 GHz 1.000 MHz 13.29234 GHz -35.81 dbm -10.81 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.85276 GHz -35.62 dBm -10.62 db
14.000 GHz 18.000 GHz 1.000 MHz 15.53006 GHz -32.08 dBm -7.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53806 GHz -32.06 dBm -7.06 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.71065 GHz -32.95 dBm -7.95 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.70966 GHz -33.05 dBm -8.05 d&
— —_— ~ —
{ L J q v { L J b e
ot o oo
A A
Ref Level 0.00 dBm  Offset 16.20 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,20 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit heck PAES heck PAES
_10 AP R REGUE A BE nabe bounious e ans nak
-20 dBm
SPURIOUS_LINE_ABS LINE_ABS
e P S, R e T g?
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 964.24538 MHz -41.08 dbm -16.02 dB 30.000 MHz 1.000 GHz 1.000 MHz 862.08646 MHz -41.14 dBm -16.14 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.50118 GHz -34.19 dBm -9.19 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.51719 GHz -39.03 dBm -14.03 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.68953 GHz -35.67 dBm -10.67 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.66626 GHz -30.32 dém -14,32 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -35.41 dBm -10.41 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.89326 GHz -35.56 dBm -10.66 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.35169 GHz -36.62 dBm -11.62 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.33469 GHz -36.41 dBm -11.41 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.28184 GHz -35.62 dBm -10.62 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.29534 GHz -35.85 dBm -10.85 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54206 GHz -32.19 dBm -7.19 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54356 GHz -32.31 dBm -7.31dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70016 GHz -32.98 dBm -7.98 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71115 GHz -33.04 dém -8.04 dB
— ~ —
L VA J ‘ L JL 4 ‘
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB99 and 1RB0

ectrum o ectrum by
Ref Level 0.00 dBm  Offset 16,20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1620 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PARS Limit fheck
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm 20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
e B i s’ e 's ] - A Py Ao, A
WY, s - i
-50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 850.45227 MHz -40.96 dBm -15.96 dB 30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -41.04 dBm -16.04 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.50651 GHz -33.84 dBm -8.84 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.50346 GHz -39.74 dém -14.74 dB
2.665 GHz 3,000 GHz 1.000 MHz 2.69405 GHz -32.,52 dBm -7.52 dB 2,665 GHz 3,000 GHz 1.000 MHz 2.96576 GHz -40.05 dBm -15.05 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -35.49 dBm -10.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.01237 GHz -35.72 dBm -10.72 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.35310 GHz -36.60 dBm -11.60 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.32170 GHz -36.66 dBm -11.66 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95276 GHz -35.73 dBm -10.73 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.29134 GHz -35.68 dBm -10.68 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54956 GHz -32.05 dBm -7.05 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54606 GHz -32.14 dBm -7.14 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69966 GHz -33.00 dBm -8.00 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72165 GHz -33.26 dBm -8.26 d&
T T
{ L J e L JL J o
Date: 1.MAR.2024 15:25:01 15 53
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.30 6.20 6.61 6.87 PASS
TEL : 886-3-327-3456 Page Number 1 A15-1 of 25

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 41 / 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
- i
a. e a. S
= F ST
0.0 0.0 >
1E 3 = 1E 5 N
X : \ X
b \
\ 'I
|
! 3
1E- . - 1E- -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2153 dem 27,77 dem 5.24 d8 2.41 0B .32 0B £.30 0B .77 08 Trace 1 [ 20,47 dem 27,68 dbm 7.41d8 3.13 d8 5.04 d8 5.20 d8 7.07 68
| ——— ks I e——
il J [ il ] (I

LTE Band 41 / 20MHz / 64QAM

LTE Band 41/ 20MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
i
B
o, S
0.0 0.0
= R
1E- - 1E- - -
\ Y
T
| ‘1

1E- - 1E- * x

CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.48 dbm 27,64 dBm 8.15 d8 3.28 0B 5.30 dB 6.61 08 7.45 0B Trace 1 | 17.68 dbm 26,06 dBm 8.38 d8 3.33 d8 5.51d8 5.87 d8 7.91 08

I e—— iRl | ——
L il ) I L ) ] (I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.12 4.99 9.75 994 | 14.08 | 14.65 | 18.66 | 18.70
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.83 5.11 9.91 9.63 | 14.26 | 14.20 | 19.26 | 18.86
TEL : 886-3-327-3456 Page Number 1 A15-3 of 25

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 41

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

tm lm
v v
Ref Level 30.00 dém  Offset 12,20 db & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.06 aBm ™Il 14.40 dBm|
2. 1000 GHZ 9155100 GHz
= ndB 26.00 dB @ ; ndB 26.00 dB
o, {rr bl A 5.125 N A N, 5
04 A sy B 125000000 MHz 104 - ALY PP PP 4.995000000 MHz
T Q factor | 506.0 / Q'factor \ 518.8
o i ‘ o » t
T1 N iy N
04 - — 10 d
. i /
20 d = 20 d
/
o\ A
g v TS
40 d 40 d
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Trc -valug -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
M1 1 2.59333 GHz 15.06 dBm ndB down 5.125 MHz M1 2.591551 GHz 14.40 dBm ndB down 4,995 MHz
TL 1 2,590522 GHz -10.57 dém ndd 26.00 dB T1 L 2.550532 GHz -11.33 dém ndd 26.00 dB
T2 1 2,595647 GHz -10.88 dam qQ factor 506.0 T2 1 2.595527 GHz -11.63 dam qQ factor 518.8
L JL J o L JL J e

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.03 dbm)| MI[1] 14.96 dBm
1 2.5946580 GHz 2.5947380 GHZ]
20 20
B 1 ke 26.00 dB _Q‘\z”_ 26.00 dB
o J P Y gy > 9.750000000 MHz| 104 N B men 9.950000000 MHz
[ Q factor 266.1 / Q factor 260.8
/ i
od 0 d T
7
J }
-10 df - - 10 d
/ | / b
/ / \
204 20d 1
- A RPN ~
= Rt e R A | S il A
i gEl) = -
40 df 40 de
50 d S0 d
&nd 60 d
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.594658 GHz 17.03 dam nd8 down 9.75 MHz ML 2.504738 GHz 14,96 dBm nd8 down 9.95 WHz
T1 1 2,580085 GHz -9.09 dBm nd8 26.00 dB T1 L 2.588105 GHz -10.88 dBm nd8 26.00 dB
T2 1 2,597835 GHz -9.82 dBm Q factor 266.1 T2 1 2.598055 GHz -11.13 dém Q factor 260.8
L I 4 L [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.99 dBm) ™M1[1] 14.97 dBm)
2 2.5888040 GHZ| 2.5993840 GHz
= ndB 26.00 dB @ ndB % 26.00 dB
104 N S B, A ,,\ 14.086000000 V[Hz 104 A oM e N A~ByR, [y '\ 14.655000000 MHz
T tor 183.8 G fattor \ 177.4
o | o
!
4 ; \
-10 d f -10 --
/ /
20d ’,’ i 20 d F*’ —
AN M po, el ]
LUl v 30 udr\,
40 d 40 d
50 d 50 d
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2588804 GHz 16.99 dam nd8 down 14.086 MHz M1 2.599384 GHz 14,37 dBm ndB_down 14,655 MHz
TL 1 2,585957 GHz -9.01 dBm nd8 26.00 dB T1 L 2.585507 GHz -11.39 dbm nd8 26.00 dB
T2 1 2,600043 GHz -8.12 dBm Q factor 1B3.8 T2 1 2.600163 GHz -11.76 d8m Q factor 177.4
L I 4 L [S JL 4 -
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SPORTON LAB.
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Report No. : FG411108B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.05 dBm)| ™M1[1]
2.5978750 GHZ|
20 . 20
no!? 26.00 dB ndB 26.00 dB
. Aot ol o A o e B A 18.661000000 MHz . N . B - 18.701000000 MHz
w } i i q factor W | 139.2 i # T v ” VTS racse Y ‘n‘ 138.7
|
od 0 d
; | |
-10 ’ -10 d T B
7 T i s
20d - 20d
] X
= s A I A P -
RALT ™ = pyevT > v AT Sy
-40 ds
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.507875 GHz 13.95 dam nd8 down 18.561 MHz ML 2.504558 GHz 13.14 dam nd8 down 18,701 MHz
TL 1 2,583649 GHz -11,98 dbm nd8 26.00 dB T1 L 2.583649 GHz -13.81 dbm nd8 26.00 dB
T2 1 2,602311 GHz -10.63 dBm Q factor 139.2 T2 1 2,602351 GHz -14.68 dBm Q factor 138.7
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.31 dBm) ™M1[1]
2.59271000 GHz
= } ndB 26.00 dB @ 26.00 dB
5 A g |
w0 Ao o \ o B N  ENGUOOUN M 12 0d y \ 5 910000 M iz
7 536.2 7 Q factor \ 261.5
a T o
of
-10 df ’! -10 d
/
20d /’ . 20 d 7 L
\ N A g i
" AN b oS A
. = v T a0
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50271 GHz 14,31 dam nd8 down 4.835 MHz ML 2.501561 GHz 14,59 dam nd8 down 9,91 MHZ
TL 1 2,590532 GHz -11.54 dam nd8 26.00 dB T1 L 2,588005 GHz -11.34 dam nd8 26.00 dB
T2 1 2,595368 GHz -11.67 d8m Q factor 536.2 T2 1 2.597915 GHz -11.34 ddm Q factor 261.5
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.8a dBm) ™M1[1] 11.05 dBm)
2.5892840 GHZ| 2.5856070 GHz
= 26.00 dB @ ndB 26.00 dB
104 K - 14.266000000 MHZ| 10 4 %W 7 10.261000000 MHz
, - SR 181.5 7 A TS e o V) T, 134.2
d { i
a ] o 7
-tod v -10d § =
/ |
20 d J 20 di - — -
" Ar ] Fal N A A
. | / / JU Fu Aef Mo
ARG k) e U W RTTWL
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589284 GHz 12.83 dBm nd@ down 14.266 MHz M1 2.585607 GHz 11.85 dBm nd@ down 19.261 MHZ
TL 1 2,585927 GHz -13.00 dBm nd8 26.00 dB T1 L 2,58309 GHz -14.19 dbm nd8 26.00 dB
T2 1 2,600193 GHz -13.43 dém Q factor 1B1.5 T2 1 2.602351 GHz -13.68 dém Q factor 134.2
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 41

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1083 dBm) ™M1[1] 13.05 dBm)
2.59904000 GHz 2.5947560 GHz]
20 20
1 nd 26.00 dB ) 26.00 dB
w0 3 By N 5.115000000 MHz| 0d Bl 9.630000000 MHz
* i T\ e LAY TtV 507.0) b T R qfactor Y 269.4
0d8 f 0 d / \ﬁ
-10 dBm = - -10 dBm T
20 dam y \ 20 dBm L ‘\
~ Yy Ny o e A
AN LA “ /\ A Sy ok d A ol B ey o Vg
= / Dol v <0 =
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50304 GHz 10.83 dam nd8 down 5,115 MHz ML 2.504758 GHz 13.05 dam nd8 down 9.63 WHZ
T1 1 2,590502 GHz -15.05 dBm nd8 26.00 dB T1 L 2,588205 GHz -12.61 dam nd8 26,00 d8
T2 1 2,595617 GHz -15.29 dém Q factor 507.0 T2 1 2.597835 GHz -12.66 dBm Q factor 269.4
\ X ] w ] w

J

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5 dBm| MI[1] 570 dBm)
2.5674860 GHz 2.5906020 GHZ]
= M ndB 26.00 dB @ nd 26.00 dB
g X . - 14.206000000 MHZz 104 . Bw 18.861000000 MHZ
E T T e e 182.1 ! el 137.4
0 0 de !
|
10 dBm — -10 dBm T
[ ¥
20 dBm 20 dem L
. Fithe ek S, | A JON
A v A \ \ . o L
|z 3By T Ll A
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2587486 GHz 12.35 dam nd8 down 14.206 MHz ML L 2500602 GHz 9.70 dam nd8 down 18,861 MHz
T1 1 2,585897 GHz -13.38 dbm nd8 26.00 dB T1 L 2,58345 GHz -16.25 dm nd8 26,00 d8
T2 1 2,600103 GHz -14.18 dém Q factor 182.1 T2 1 2.602311 GHz -14.08 dBm Q factor 137.4
L ] J - ( JU J ) v

TEL:

FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.48 9.05 9.03 | 13.48 | 13.51 | 17.82 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.48 4.51 9.03 9.05 | 13.60 | 1348 | 17.94 | 17.94
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.94 dBm) ™M1[1] 14.75 dBm)
9087200 GHz
= Bw 4495504496 MHz @ y Occhw
e, ~rm, g2 o PR AL Y
w0 : v it Lo P12 104 ; ¥ SN W o]
/ | J
od . ' 0d |
~1od d A - -0 d \.
~ 7 \
/ ) [ ! \.
204 — 20d ~
R .‘ J \
Al WA ¥ A \ il
ay ;;frdta\r;” =i T
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500872 GHz 16.94 dam ML 2.503509 GHz 14,75 dam
T1 1 2,5907522 GHz 9.60 dBm Oce Bw 4,495504496 MHz T1 L 2.5007622 GHz 8.78 dBm Oce Bw 4.485514486 MHz
T2 1 2.5052478 GHz 8.39 dam T2 1 25052478 GHz 9.73 dam
L I 4 [S JL -

Middle Channel /

Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 16.85 dBm) ™M1[1] 15.95 dBm)
- m 2.5919610 GHz - . 2.5940790 GHz]
o o X Ogc Bre . 050040051 MHz o - X OccBw 9.030969031 MHZ
Iy e [N T e S B v
wd v’ 0d ¥ o ave S
/ {
od 0 d
! i \
! | p ! \
-10 d - -10
/ ' e
20 d e 20 L
JAVELYS 8 S o e Y W
EY 50 Ry
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.591961 GHz 16.85 dam ML 2.504079 GHz 15.95 dam
T1 1 2,5864045 GHz 10.31 cBm Oce Bw 9.050943051 MHz T1 L 2,5854645 GHz 10.71 dBm Oce Bw 9.030969031 MHz
T2 1 2,5975355 GHz 10.58 dam T2 1 2.5074955 GHz 10.29 dam
L I 4 L [S JL -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.12 dBm) ™M1[1 14.92 dBm)
2.5877250 GHz 2.5924010 GHZ]
20 i 20
13.486513487 MHz| ‘*k : 3.516483516 MHz]
AN A A : f P |
10d 7 by ﬁl 104 o e
g | 4 |
a o
/ | \
10 - 10 di \
| \ \
204 ; 20d S
o 3 e »
70 T i 0 sl o TS
A v T A R E CAZa ™ sy
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.587725 GHz 16.12 dam ML 2.502401 GHz 14,32 dam
T1 1 2,5862567 GHz 10.58 dBm Oce Bw 13.486513487 MHz T1 L 2.5862567 GHz .99 dBm Oce Bw 13.516483516 MHz
T2 1 2.5997433 GHz 9.83 dam T2 1 2.5097732 GHz 9.85 dam
L I 4 [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30dE SWT  18.8us @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.04 dBm)| ™M1[1]
- 2.5910020 GHz - X.
Occ B - 17.822177822 MHz Ocdne 17.902097902 MHz
J ol AN NP P Y. g e 5 An 2
10 i AL vy \ 10 1 EEL ST TR A T
/ | \
o / v | |
104 { L0 d I |
20 d 20 di T \I
P ),
A NN P A oo N .
b T T A oo Gl R s A T
-40 -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501002 GHz 13.94 dam ML 2.508035 GHz 13.02 dam
T1 1 25840089 GHz 8.35 dBm Oce Bw 17.822177822 MHz T1 L 2,5840889 GHz 9.65 dBm Oce Bw 17.902097902 MHz
T2 1 2.6019111 GHz 10.42 dam T2 1 2.601991 GHz 8.35 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 14.99 dBm)
- 2.59152100 GHz - 2.5921610 GHZ]
T Occ B 4.485514486 MHz Occ B 9.030969031 MHZ
Ty P oy - TLAl M - A o
1wd i S i > v 2 10 d — L e PN
/ \ / \
o d ) 0 di |
/ \ / \
-10 d - -10 de . I\
20 d L A 20 d P i
A \ 1 [N P
™ A M A ot ~
Cui "JQ\, - “Jr“ -30 v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501521 GHz 14,54 dam ML 2.502161 GHz 14,99 dam
T1 1 2,5907622 GHz 8.14 dBm Oce Bw 4,485514456 MHz T1 L 2,5854645 GHz 8.78 dBm Oce Bw 9.030969031 MHz
T2 1 2.5052478 GHz 7.71 dam T2 1 2.5074955 GHz 8.34 dam
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.75 dBm) ™M1[1] 12.93 dBm)
- 2.5996830 GHz - 2.5927200 GHZ]
M1 13.606399606 MHz ] 17.942057942 MHz
» T1 - . . 3 d
0 1 — T o o 10 oW A Lo hw i W e s W N i
{
v ll o ] |
-10 df # -10 d ‘f l\
{ N
204 N 20d — o
Y a n Lot AT .
=y oo e REERft y s
-40 d -40 d
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.599633 GHz 11.75 dam ML 2,50272 GHz 12.93 dam
T1 1 2,5862268 GHz 8.10 dBm Oce Bw 13.606393506 MHz T1 L 2,584009 GHz 7.07 dam Oce Bw 17.942057942 MHZ
T2 1 2.5998332 GHz 8.36 dam T2 1 2.601951 GHz 7.39 dam
L I 4 [S JL 4 -

TEL:

FAX : 886-3-328

886-3-327-3456

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 41

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum i =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.01 dBm) 13.72 dBm)
9900 GHz 2.5887040 GHZ]
= 11 Occ Bw 15484515 MHz @ 050049051 MHz
10d n : +a 104 o/ , 12
o e vy Wi 7 Y n EaE =
0d8 } 0 d . 4
) J \
-10 dBm: - Y -10 dem: '\
| \ / \
20 dBm — ~ 20 dem
N o] — VAR AN J s i
-30 dbm s 7 =0 Ham ==
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.593599 GHz 12.01 dam ML 2.588704 GHz 13.72 dam
T1 1 2,5907423 GHz 5.89 dBm Oce Bw 4.515484515 MHz T1 L 2,5854645 GHz 8.23 dBm Oce Bw 9.050949051 MHz
T2 1 2.5952577 GHz 5.70 dam T2 1 2.5975155 GHz 7.00 darm
-
~ I 4 S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.51 dBm) ™M1[1] 10.59 dBm)
20 a8 2.5917110 GHz - 2.5891640 GHZ]
R Occ B 13.486515487 MHz . o 17.942057942 MHz
s s 4
10d - - o 104d 3 s
AT d A o A T ¢ J\.ﬂ (WP Prvy &
08 ‘ | 0 da ! 1
! \
10 dBm: - 1 -10 dBm: J !‘
20 d8m { 20 dem = 3
- - 1 .
e un 7 Al v B e
-40 dBm, -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501711 GHz 10.51 dam ML 2.589164 GHz 10.59 dam
T1 1 2,5862567 GHz 5.48 dBm Oce Bw 13.486513487 MHz T1 L 2,584009 GHz 7.26 dBm Oce Bw 17.942057942 MHz
T2 1 2.5997433 GHz 6.38 dam T2 1 2.601951 GHz 4.85 dam
L ] J - ( JU J ) v

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
20 d!ﬂr‘%“‘! PURIOUS INE_ABS PABS f"l 20 th‘.‘E 'PIIH[[ﬁi IS_LINE_ABS PASS
10 dBm [ } 10dBm i
I
0 dem J l 0 dBm ’ 1
-10 dBm { -10 dem ] \
o0 dam f \. -20 dem I
SPURIOUS_LINE_ABS
30 dem 0 dBm—
=a0.di n Lad slaadid 0 .
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 21.97 dém -8.03 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48993 GHz -33.26 dém -8.26 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -15.62 dBm -5.62 dB
2.480 Gz 2.495 GHz 1.000 MHz 249488 GHz -22,33 dém -9.33 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60103 GHz -21.44 dBm -11.44 dB
2:495 Gz 2,496 GHa £0.000 kHz 2.49600 GHz -20.01 dém 7.0lde 2,695 Gz 2.606 GHz 1,000 MHz 2.69525 GHz -31.76 dBm -13.76 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 22.17 dém -7.83 dB .606 GHz 2.715 GHz 1.000 MHz 5.60803 GH2 3411 dBm 511dn
.
il ] N [ ]
13:52:45 Date 26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh,l%li-! EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS PASS
10 dBm 10 dBm
0 dBm
-10 dam
20 daam,
SPURIOUS_LINE_ABS
-30 dBm W
'Mj,pu sl
ey 4l LdL ] -40 dBm s
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68859 GHz 7.84 dbm -22.16 db
2.475 GHz 2.490 GHz 1.000 MHz 249050 GHz -32.09 dBm -7.08 d8& 2.690 GHz 2.601 GHz 100,000 kHz 2.69000 GHz -22.10 dBm -12.10 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49456 GHz -22,51 dém -9.51d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -21.77 dBm -11.77 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -25.08 dém -12.08 dB 5 595 CH= 2896 GHz 1,000 MHz 269503 GHz ~2955 dBm 1555 de
2,498 GHz 2.501 GHz 100,000 kHz 250037 GHz 8.07 deém -21.93 dB > 856 GHz 5716 GHz 1,000 Mz 5 55640 GHe ~32.00 dbm 200 °db,
.
I 1 r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 16,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.20 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
20 d!ﬂ!‘%‘” BPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIQUS _LINE_ABS PASS
10 dem ﬂ 10dBm . \
0 dBm ]I \‘ 0 dem J
-10 deém
-10 dom 5 \ I \
o dam, f -20 dem i
SPURIOUS_LINE_ABS |
-30 dBm 0 dem—
_an dn Lol 0 - =
-50 dam
-60 dem
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fragusncy | powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 20.94 dBm -9.06 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49018 GHz -34.85 dBm -9.85 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -17.35 dBm -7.35 d8
2490 GHz 2,405 GHz 1.000 MHz 2.49499 GHz -21.93 dém -68.93 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69101 GHz -21.34 dBm -11.34 dB
2:495 GHz 2.496 GHz 50.000 kiz 249600 GHz -20.62 dbm -7.62.d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69515 GHz -33.01 dBm -20.01 dB
2,496 GHz 2.501 GHz 100,000 kHz 249533 GHz 21.08 dBm -8.92 dB 5696 GHz 2.715 GHz 1.000 MHz 2.69807 GHz 35.01 dBm 1001 B
Y
Il - i [ >

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh,l%n-! EPURIOUS INE_ABS PABS 20 dk’_‘LI\P SPURIOUS _LINE _ABS PASS
10 dem 10 dém
0 dBm
-10 dam
20 daam,
SPURIOUS_LINE_ABS
-30 dBm
i Lo L ..\LW W -40 dBm W—“ T R —
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
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